
 

 Smith Machine 

 

 FPD-SM-72                        

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 

 

 

 

 

 

 

 

 

 

 

 

 

EXPLODED DRAWING & PARTS LIST 

 

 

 

 

 

 

 

 



 

 

 

 

 

 

 

 

 

 

 

 

Parts List 

No. Description Q’ty No. Description Q’ty 

1 Left Main Frame 1 26 Plastic Plate 55*30*4 8 

2 Right Main Frame 1 27 Pulley Φ95*24 2 

3 Long Weight Plate Holder 8 28 Cable Φ5*1500 2 

4 Short Weight Plate Holder 4 29 Rubber End Cap Φ16*Φ12*26 1 

5 Band Peg 4 30 End Cap PT50*100*2 2 

6 Long Stainless Sleeve 8 31 Rubber Foot 169*129*16 4 



7 Short Stainless Sleeve 4 32 End Cap Φ49.5*Φ8.5*13 12 

8 Front Cross Frame 1 33 Rubber Ring Φ65*Φ49.5*18 12 

9 Rear Cross Frame 1 34 Bearing SB25 4 

10 Left Sliding Assembly 1 35 Bearing 61806 8 

11 Right Sliding Assembly 1 36 Hex Screw M5*10 32 

12 Barbell 1 37 Flat Washer Φ11*Φ20*2 4 

13 Left Safety Catch 1 38 Flat Washer Φ13.5*Φ24*2.5 36 

14 Right Safety Catch 1 39 Spring Washer Φ12 28 

15 Barbell Weight Plate Holder 2 40 Hex Bolt M12*25 28 

16 Guide Rod Φ25*1978 2 41 Hex Bolt M10*50 2 

17 Barbell Catcher 4 42 Hex Screw M8*30 12 

18 End Cap Φ48*Φ30.5*10 2 43 Hex Screw M8*15 10 

19 Flat Washer Φ33*Φ30.5*5 4 44 Hex Bolt M12*80 4 

20 Counter Balance 2 45 Nut M12 8 

21 Bushing Φ48*Φ25.5*25 4 46 Nut M10 2 

22 Bushing Φ36*Φ25.5*15 2 47 Hex Screw M6*6 4 

23 Bushing Φ38*Φ25.5*15 2 48 Flat WasherΦ13*Φ37*3 4 

24 Rubber Bumper Φ55*Φ25*25 4 49 Clip Φ40 4 

25 Plastic Plate 42*30*4 8    

 

ASSEMBLY 
 

STEP 1 

Please assemble Left Main Frame (1), Right Main Frame (2) and Front Cross 

Frame (8) using Flat Washer Φ13.5*Φ24*2.5 (38), Hex Bolt M12*80 (44), and 

Nut M12 (45). Don’t tighten the bolts in this step. 



 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 

 

 

 

 

STEP 2 

1. Please loosen the Hex Screw M6*6 (47) and pull up the Guide Rod (16).  

2. Fix the Barbell (12) to the Guide Rod (16).  

3. Then use the Guide Rod (16) through Rubber Bumper Φ55*Φ25*25 (24), 

Left & Right Safety Catch (13&14) and another Rubber Bumper 

Φ55*Φ25*25 (24).  

4. Finally, pull down the Guide Rod (16) and tighten the Hex Screw M6*6 (47). 

5. After ensuring that the Barbell (12) slides smoothly up and down, tighten all 

the bolts in Step 1. 

 

 

 

 

 

 

 

 

 

 

 



 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

STEP 3 

Fix Long & Short Weight Plate Holder (3&4) and Band Peg (5) to the main frame 

using Flat Washer Φ13.5*Φ24*2.5 (38), Spring Washer Φ12 (39), Hex Bolt 

M12*25 (40) and Flat WasherΦ13*Φ37*3 (48). 

 

Please tighten all the bolts. 

 


